
Electronic  Service
Manuals

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment.  Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able.  Michco’s only part in this electronic deliverable was the electronic
assembly process.  By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339

2011 N. High St.  -- Lansing, Michigan -- 48906
Fax: (517) 484-9836

Email: CustServe@Michco.com
Web site: www.Michco.Com

Parts Web site:  www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com

By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922
Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations.  Originals or reproductions were provided by manufacturers
through a request.  We make no warranty as to the correctness of information provided in this document and you assume
all risk.  By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



Spare parts list

(5.970-735.0) Spare parts list Radius 28

2011-06-17

EN

www.kaercher.com



Page 2



Page 3



Page 4



Table of contents

Spare parts list Radius 28 (5.970-735.0) ...................................................................................................................................................................................................................... 6

10 Individual parts (0.208-748.0) 

...................................................................................................................................................................................................................................... 7

20 Transmission (0.208-749.0) 

...................................................................................................................................................................................................................................... 11

30 Side broom (0.207-872.0) 

......................................................................................................................................................................................................................................... 15

Page 5



Spare parts list Radius 28 (5.970-735.0)

Pos Material # Name

10 0.208-748.0 Individual parts

20 0.208-749.0 Transmission

30 0.207-872.0 Side broom

Page 6



10 Individual parts (0.208-748.0)

Page 7



10 Individual parts (0.208-748.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 1 5.128-775.0 Tube shearing shackle 1.000 ST 0000000000 0000000000  

 2 6.321-177.0 Turning knob D55mm 2.000 ST 0000000000 0000000000  

X 3 7.303-194.0 Saucer-head screw M8x25-St-A0P  DIN 603 2.000 ST 0000000000 0000000000  

 4 5.057-790.0 Sheet metal component right 1.000 ST 0000000000 0000000000  

 5 5.394-776.0 Protection part blower 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

X 6 6.484-328.0 Blower completely 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

X-X 7 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 11.000 ST 0000000000 0000000000  

X-X 8 6.904-367.0 Flat filter only for replacement Kaerche 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

 9 4.070-643.0 Sweep tank flap 1.000 ST 0000000000 0000000000 1.517-206

 10 6.365-514.0 Seal 1.000 M 0000000000 0000000000  

Position text: 1.517-206

X 11 5.032-641.0 Rear skirting 1.000 ST 0000000000 0000000000  

 12 6.373-867.0 Clamp 1.000 ST 0000000000 0000000000  

 13 5.057-855.0 Sheet metal component left 1.000 ST 0000000000 0000000000  

X-X 14 5.032-907.0 Filter vibrator 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

X-X 15 5.332-231.0 Helical spring 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

X-X 16 5.321-794.0 Handhold filter vibrator 1.000 ST 0000000000 0000000000  

Position text: 1.517-206

X-X 17 7.312-005.0 Washer 10-200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000  

X 18 6.435-111.0 Castor  D 75 1.000 ST 0000000000 0000000000  

Page 8



8.635-244.0   Battery, 12V 26AH VRLA 



10 Individual parts (0.208-748.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 40 7.303-222.0 Saucer-head screw M10x80 -St-A0P  DIN 60 1.000 ST 0000000000 0000000000  

 41 4.070-641.0 Sweep tank complete blue 1.000 ST 0000000000 0000000000 1.517-205

 41 4.070-647.0 Sweep tank complete replacement 1.000 ST   1.517-206

 43 5.068-000.0 Cover with hinge 1.000 ST    

 43 5.068-183.0 Cover without hinge 1.000 ST    

X-X 44 5.027-291.0 Tube filter vibrator 1.000 ST    

Position text: 1.517-206

 47 6.472-969.0 Joint ring 6.000 ST    

Position text: 1.517-206

 48 5.010-108.0 Tin dust protection 1.000 ST    

 49 6.640-271.0 Seal 1.000 ST    

 50 5.010-109.0 Cover 1.000 ST    

X-X 51 7.303-129.0 Screw 4x16 -10.9-R2R  (K-In6Rd) 2.000 ST    

 52 6.644-216.0 Fuse holder 1.000 ST    

X-X 53 7.644-018.0 Fuse insert C15  DIN 72581-3 1.000 ST    

X-X 54 2.641-769.0 Conversion kit dust protection switch 1.000 ST    

 55 4.041-025.0 Cable complete 500 mm 1.000 ST    

Page 10



20 Transmission (0.208-749.0)

Page 11



20 Transmission (0.208-749.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 1 4.515-280.0 Wheel complete 2.000 ST 0000000000 0000000000  

 3 7.401-008.0 Ball bearing 6001-2RS-EDELSTAHL  DIN 625 2.000 ST 0000000000 0000000000  

X-X 4 5.392-038.0 Wheel cab 2.000 ST 0000000000 0000000000  

 5 4.352-012.0 Pinion with sprag clutch 1.000 ST 0000000000 0000000000  

X-X 6 5.394-802.0 Skirting right 1.000 ST 0000000000 0000000000  

X-X 7 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 14.000 ST 0000000000 0000000000  

 8 7.343-216.0 Shim ring 10x16x0,5-St2K50  DIN988 4.000 ST 0000000000 0000000000  

X-X 9 7.343-302.0 Lock washer 8 -St-ph  DIN 6799 2.000 ST 0000000000 0000000000  

 10 6.365-360.0 Gasket disc 2.000 ST 0000000000 0000000000  

X-X 11 5.394-803.0 Skirting left 1.000 ST 0000000000 0000000000  

 12 5.115-628.0 Washer 4.000 ST 0000000000 0000000000  

X-X 13 7.303-113.0 Screw 6x25 -10.9-A2R  (In6Rd) 6.000 ST 0000000000 0000000000  

 14 6.907-023.0 Reversing rolling mill antistatic 1.000 ST   OPTION

X-X 14 6.906-041.0 Reversing rolling mill 1.000 ST 0000000000 0000000000  

X-X 16 7.343-003.0 Locking ring 12x1-Rf-St  DIN 471 1.000 ST    

 17 5.032-653.0 Covering cap 2.000 ST 0000000000 0000000000  

X 18 5.032-906.0 Axle drum right 1.000 ST 0000000000 0000000000  

 19 5.032-917.0 Axle drum left 1.000 ST 0000000000 0000000000  

 20 5.032-640.0 Stub axle right 1.000 ST 0000000000 0000000000  

 21 5.032-643.0 Stub axle left 1.000 ST 0000000000 0000000000  

X-X 22 7.306-118.0 Screw M 6x35 -8.8-R3R  (In6Rd) 4.000 ST 0000000000 0000000000  

 23 7.311-200.0 Hexagon nut M6 -04-A2E  ISO 4035 4.000 ST 0000000000 0000000000  

 25 5.008-926.0 Plate spring steel 1.000 ST 0000000000 0000000000  

 26 5.332-481.0 Helical spring 1.000 ST 0000000000 0000000000  

 27 5.363-630.0 Seal 1.000 ST 0000000000 0000000000  

Page 12



20 Transmission (0.208-749.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 29 5.326-028.0 Button 1.000 ST 0000000000 0000000000  

 30 5.321-736.0 Handhold 1.000 ST 0000000000 0000000000  

 31 7.305-050.0 Countersunk screw M5x20 -A2-70-s  (In6Rd 1.000 ST 0000000000 0000000000  

X-X 32 6.362-366.0 O-Ring seal  4,0 X 2,0 4.000 ST 0000000000 0000000000  

 33 7.303-210.0 Screw 5x30 -10.9-A2R  (In6Rd) 6.000 ST 0000000000 0000000000  

X-X 35 6.348-432.0 Toothed belt HTD 330-3M-15 1.000 ST 0000000000 0000000000  

 36 5.625-466.0 Belt pulley 1.000 ST 0000000000 0000000000  

X-X 37 6.348-428.0 Round belt D 8 1.000 ST 0000000000 0000000000  

X-X 38 7.343-003.0 Locking ring 12x1-Rf-St  DIN 471 1.000 ST 0000000000 0000000000  

 39 7.312-008.0 Washer 12-200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000  

 40 7.343-306.0 Lock washer 12-St-A2E  DIN 6799 2.000 ST 0000000000 0000000000  

 41 6.613-099.0 Electric motor 12 V 150 W 1.000 ST 0000000000 0000000000  

X-X 42 5.625-471.0 Toothed belt pulley 15 Z 1.000 ST 0000000000 0000000000  

 43 5.100-499.0 Shaft hexagon 1.000 ST 0000000000 0000000000  

 44 5.110-514.0 Spacer sleeve 1.000 ST 0000000000 0000000000  

X-X 46 5.625-467.0 Belt pulley 1.000 ST 0000000000 0000000000  

X 47 5.116-202.0 Spacer sleeve 1.000 ST 0000000000 0000000000  

X-X 48 6.403-055.0 Plain bearing 4.000 ST 0000000000 0000000000  

 49 6.646-698.0 Distance holder 3.000 ST 0000000000 0000000000  

 50 6.641-460.0 Cable clamp 2.000 ST    

X-X 51 7.303-129.0 Screw 4x16 -10.9-R2R  (K-In6Rd) 2.000 ST    

 52 5.309-152.0 Threaded rod 1.000 ST    

X-X 53 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 1.000 ST    

X-X 54 6.401-363.0 Ball bearing 5.000 ST    

X-X 55 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 1.000 ST    

Page 13



20 Transmission (0.208-749.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 57 5.112-814.0 Spacer sleeve 1.000 ST    

 58 4.021-179.0 Angle complete 1.000 ST    

Page 14



30 Side broom (0.207-872.0)

Page 15



30 Side broom (0.207-872.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

X-X 1 6.348-229.0 Round belt 1.000 ST 0000000000 0000000000

 2 6.321-176.0 Turning knob D55mm 1.000 ST 0000000000 0000000000

X 3 6.385-935.0 Plug 2.000 ST 0000000000 0000000000

X 4 5.032-638.0 Arm side broom 1.000 ST 0000000000 0000000000

X-X 5 6.966-005.0 Side broom 1.000 ST 0000000000 0000000000

 6 5.116-119.0 Sleeve 1.000 ST 0000000000 0000000000

 7 7.312-153.0 Washer 10 -160HV-A3E EN28738 2.000 ST 0000000000 0000000000

X 8 7.311-511.0 Hexagon nut M10-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000

X-X 9 7.303-112.0 Screw 6x20 -10.9-R2R  (In6Rd) 3.000 ST 0000000000 0000000000

 10 6.966-002.0 Flange 1.000 ST 0000000000 0000000000

 11 7.303-208.0 Saucer-head screw M10x130-St-A0P  DIN 60 1.000 ST 0000000000 0000000000

 12 6.997-422.0 Deflection pulley 2.000 ST 0000000000 0000000000

 13 6.966-009.0 Tube 10x1,5x16 2.000 ST 0000000000 0000000000

X 14 7.303-114.0 Screw 6 x 35-ST-10.9-A2R (IN6RD) 2.000 ST 0000000000 0000000000

 15 6.966-020.0 Spacer sleeve 12x0,8x31 1.000 ST 0000000000 0000000000

 16 7.401-008.0 Ball bearing 6001-2RS-EDELSTAHL  DIN 625 2.000 ST 0000000000 0000000000

X-X 17 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 2.000 ST 0000000000 0000000000

 18 5.061-356.0 Sheet metal component belt side broom 1.000 ST   

Powered by TCPDF (www.tcpdf.org)

Page 16

http://www.tcpdf.org

	Table of contents
	Spare parts list Radius 28 (5.970-735.0)
	10 Individual parts (0.208-748.0)
	20 Transmission (0.208-749.0)
	30 Side broom (0.207-872.0)




